v is. FCC RF Test Report Report No. : FG811821B

LTE Band 13 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM

Ref Level 0,00 dBm  Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dBm Offset 10.30 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLlow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz ~58.11 dBm —45.11 dB 30,000 MHz 763.000 MHz 100.000 kHz 733.51149 MHz -58.02 dBm -45.02 dB
506.000 MHz 1.000 GHz 100.000 kHz 967.56972 MHz -56.93 dbm -43.93 dB 806.000 MHz 1,000 GHz 100.000 kHz 932.37631 MHz -56.54 dBm -43.64 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97676 GHz -47.32 dBm -34.32 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99625 GHz -47.15 dBm -34.15 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.85636 GHz -42,03 dBm -29.02 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.88836 GHz -41.98 dBm -28.98 dB&
—_— —_—
{ 1 J ] ( )| J e
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LTE Band 13 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
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RefLevel 0.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 000 dém  Offset 10.80 d& Mode Auto Sweep
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLlow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 645.50545 MHz ~58.13 dBm 45,12 dB 30,000 MHz 763.000 MHz 100.000 kHz 604.21559 MHz -58.07 dBm -45.07 dB
506.000 MHz 1.000 GHz 100.000 kHz 962.52824 MHz -56.75 dbm -43.75 dB 806.000 MHz 1,000 GHz 100.000 kHz 959.91054 MHz -56.95 dBm -43.95 db
1.000 GHz 3,000 GHz 1.000 MHz 2.96326 GHz -47.11 dBm -34.11 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -47.16 dBm -34.16 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.99585 GHz -41.98 dBm -28.98 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.98435 GHz -42,01 dBm -29.01 db
( I ] ( )| ) i i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum

Offset 10.80 dB

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dB

Mode Auto Swesp
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Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLlow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 689.18716 MHz -58,20 dBm -45.20 dB 30,000 MHz 763.000 MHz 100.000 kHz 739.00625 MHz -58.17 dBm -45.17 dB
506.000 MHz 1.000 GHz 100.000 kHz 874.30235 MHz -56.77 dbm -43.77 dB 806.000 MHz 1,000 GHz 100.000 kHz 860.2163% MHz -56.88 dBm -43.88 db
1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -47.13 dBm -34.13 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99725 GHz -47,03 dBm -34.03 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.98435 GHz -41.83 dBm -28.82 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.81087 GHz -41.95 dBm -28.95 dB
—_— —_—
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Highest Channel / 64QAM

Ref Level 0.00 dém Offset 10.80 dB
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Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 6E84.79135 MHz ~58.15 dbm 45,15 dB
506.000 MHz 1.000 GHz 100.000 kHz 518.22139 MHz -57.06 dbm -44.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -47.15 dBm -34.15 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.83487 GHz -41.81 dBm -28.81 dB
( i J o
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v is. FCC RF Test Report Report No. : FG811821B

LTE Band 13 / 10MHz

Middle Channel / 64QAM

Spectrum -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 678.19765 MHz ~58.15 dbm 45,15 dB
506.000 MHz 1.000 GHz 100.000 kHz 967.56972 MHz -57.02 dbm -44.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97626 GHz -47.29 dBm -34.29 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.84637 GHz -41.94 dBm -28.94 db
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«auanas.  FCC RF Test Report

Report No. : FG811821B

Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0014
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0066
10 Normal Voltage 0.0137 PASS
-20 Normal Voltage 0.0074
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0121
20 Battery End Point 0.0047
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. : FG811821B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.7 5.22 5.91
Middle CH 3.65 4.64 5.39 5.88 PASS
Highest CH 3.59 4.67 5.3 5.91
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.81 6.55 - -
Middle CH 6.87 6.41 - - PASS
Highest CH 6.52 6.41 - -
SPORTON INTERNATIONAL INC. Page Number : A8-10f 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 14.FEB. 2018 13:03:18

Date: 14.FEB. 2018 13:03:24
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG811821B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG811821B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 14.FEB 2018 12.58.48

Date: 14.FEB 2018 12.56.08

Spectrum Spectrum
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Trace 1 17.98 dBm 24,93 dBm 6.95 dB 3.13 dB 5.39 dB 6.90 dB Trace 1 18.58 dBm 26,16 dBm 7.58 dB 3.04 d8 5.16 d8 6.41 dB 7.16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK [16QAM
Lowest CH - - - - 4.91 4.88 | 9.71 9.73 - - - -
Middle CH - - - - 496 | 493 | 965 | 9.81 - - - -
Highest CH - - - - 494 | 491 9.65 | 9.93 - - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.90 - 9.73 - - - - -
Middle CH - - - - 4.97 - 9.79 - - - - -
Highest CH - - - - 4.89 - 9.73 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A8-5of 24
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«auanas.  FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.99 dbm)| MI[1] 13.30 dBm
706.81000 MHz 705.23100 MHZ]
= 26.00 dB @ [ 26.00 dB
LW N 4.905000000 MHz| i Pk A 4.875000000 MHz
10d 104
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a0 ol AT L A N VA .
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CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.81 MHz 14,99 dam nd8 down 4.905 MHz ML 705.231 WAz 13.30 dam nd8 down 4.875 MRz
T1 1 704.042 MHz -10.65 dBm nd8 26.00 dB T1 L 704.082 MHz -12.55 dam nd8 26,00 d8
T2 1 708.948 MHz -11.16 d8m Q factor 144.1 T2 1 70B.958 MHz -12.50 dém Q factor 144.7
L I 4 - [S JL 4

Date: 13.FEB 2018 175601

Date: 13.FEB.2018 175611

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.97 dBm)| ™M1[1] 12.09 dBm)
711.95800 MHz 710.46000 MHZ]
20 20
ndB M 26.00 dB M ndB 26.00 dB
0u o AL Ao A} e SBYmn ~ y * SECUO0MN M2 0d PN ENLYE PN B o " + SZBUDIRNI M iz
i Q factor 143.7] f Q factor | 144.3
/
od 0 di |
\ / |
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anplee o ™ A o APl e
3 PR
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CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 711.958 MHz 13.97 dBm nd@ down 4.955 MHz M1 710.46 MHz 12.89 dBm nd@ down 4,925 MHZ
T1 1 707.512 MHz -12.26 dm nd8 26.00 dB T1 L 707.532 MHz -12.95 dbm nd8 26,00 d8
T2 1 712.468 MHz -11.67 d8m Q factor 143.7 T2 1 712.458 MHz -13.33 dém Q factor 144.3
L L J L L J

Date: 13.FEB. 2018 18:0556

Cate: 13 FEB.2018 18.06.06

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum [ Spectrum | =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.55 dm| mili] 12.80 dBm|
711.98200 MHzZ| 711.97200 MHz
e ndB 26.00 dB & ndB 26.00 dB
w0 oS . T W W S 4.935000000 MHz 104 - e 4.905000000 MHz
Q factor \ 144.3 7 145.1
od ; od '
. { . )
-0 7 -10 =
i [
i 'l i J
20 20
/ /
I - 0 | 3
Pavav S ~ R s e
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 711.982 MHz 13.55 dém ndB down 4.935 MHz ML 711,572 MHz 12.80 dBm ndB down 4,905 MHz
T1 1 710.993 MHz -12.99 dam nds 26.00 dB T1 1 711.042 MHz -13.33 dém ndé 26.00 d8
T2 1 715.928 MHz -12.50 dém  factor 144.3 T2 1 715,548 MHz -13.30 dém  factor 145
L L J - L JL J

Date: 13.FEB.2015 18:08.23

Cate: 13, FEB.2018 18.08:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Date: 13.FEB.2018 181518

J

DCate: 13 FEB2018 181529

pectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.21 dBm) ™M1[1] 16.61 dBm)
. 707.4620 MHz 712.6960 MHz,
20 20 M
X nde 26.00 dB ndB X 26.00 dB
o s naVang MilamaN Rt U dan st 9.710000000 MHZ 04 e A | B e 9.730000000 MHZ]
] Q factor \ 72.9 7 Q factor \ 73.2
od 0 L
-10 df -10 d
I
20 ry — = ~ 20 d ! ~
F’,«,“_‘f/ P My AWy h N
<0 a0'dBr’
40 df -40 di
50 df 50 d
&nd -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.452 MHz 16.21 dBm nd8 down 9.71 MHz ML L 712.606 MHz 16.61 dam nd8 down 9.73 WHz
T 1 704.165 MHz -9.98 dBm nd8 26.00 dB TL L 704.205 MHz -6.49 dBm n 26,00 d8
T2 1 713.875 MHz -9.33 dBm Q factor 72.9 T2 1 713.935 MHz -9.07 dBm Q factor 73.2
L I (]

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 13.FEB.2018 18:2215

J

rum s
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.70 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.46 dBm) MiL1] 14.42 dBm)
707.7620 MHz 711.9780 MHz
=0 . nd 26.00 dB QD 83 26.00 dB
o I T AT A 2.650000000 MHZ 104 o e Ve PV WP .810000000 MHZ]
7 Q factor \\ 73.3 7 Q factor \ 72.6
d I L P i 1
a o
] ¥ N \
_1od - ‘f -10d - -
/ \ f )
204 20d
7 T . T N
- S R v i
v e IR, Vv o .
=l
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.762 MHz 15.46 dam nd8 down 9.55 MHz ML 711.978 MHz 14,42 dBm nd8 down 9.81 WHz
T 1 705.185 MHz -9.81 dBm nd8 26.00 dB TL L 705.085 MHz -11.77 dam n 26,00 d8
T2 1 714.835 MHz -11.04 d8m Q factor 73.3 T2 1 714.895 MHz -11.80 d8m Q factor 72.6

L U

DCate: 13, FEB.2018 18.2234

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.97 dBm| ™Il 14.99 dBm|
1 714.2970 MHzZ| 710.2410 MHz
20 M 20
e x 26.00 dB ndB 26.00 dB
B s Al Wao -GN 5 S, . -
04 y o By - 9.650000000 MHZ 104 bt B~ 9.930000000 MHz
T Q factor | 74.0 7 Q factor | 71.5
od | S od / .
T i \
104 u '\ L0 d J 12
/ \ / \
20 d 20 di & T
s . J [ P
e = e
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.287 MHz 16.97 dBm ndB down 9.65 MHz ML 710.241 MHz 14.99 dBm ndB down 9,93 MHz
TL 1 706.145 MHz -9.05 dém ndé 26.00 dB TL 1 706.0B5 MHz -11.02 dém ndé 26.00 d8
T2 1 715.785 MHz -8.27 dBm  factor 74.0 T2 1 716.015 MHz -11.26 dém  factor 715
L I - L )i ]

Date: 13.FEB.2015 18:24.41

J

Cate: 13.FEB.2016 18.24:51

J

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-
FAX : 886-3-328-

3456
4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.68 dbm)| MI[1]
704.31200 MHz
20 nde 26.00 dB| @ 26.00 dB)
. b BYL 4.895000000 MHZz . A . BTN 9.730000000 MHz
w = Ly Tt 143.9 1 7 Qfactor "\ 73.1
0 di 0di T \w
/ N
10 d - -10 o . Lc
i [ \
204 - 20d
/ =
o i A . W , ~
40 d -40 de
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.312 MHz 11.68 dam nd8 down 4.895 MHz ML F11.757 WAz 13.90 dam nd8 down 9.73 WHz
T1 1 704.042 MHz -14.29 dm nd8 26.00 dB T1 L 704.165 MHz -11.76 dm nd8 26,00 d8
T2 1 708.938 MHz -13.96 dBm Q factor 143.9 T2 1 713.895 MHz -11.67 d8m Q factor 73.1
L I 4 - [S JL 4

Date: 13.FEB 2018 18:31:27

DCate: 13, FEB.2018 18.36.37

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.74 dBm) ™M1[1] 13.05 dBm)
709.76000 MHz 711.1790 MHz,
= nd 26.00 dB @ T ndB 26.00 dB
} B n 4.965000000 MHz . R R .. 0.790000000 MH]
o 7 ¥ Q Rater™", 143.0) n v G 'factor ™ 72.6
/ /
o d | 0 di
{ \ |
. \. p 1
-10 de T i -10 7
f \ |
204 Y 20d
J I oy } i P N
530 dfyr 7 = 20
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 709.76 MHz 13.74 dam nd8 down 4.965 MHz ML F11.179 WAz 13.05 dam nd8 down 9,79 WHz
T1 1 707.502 MHz -12.26 dm nd8 26.00 dB T1 L 705.165 MHz -13.49 dbm nd8 26,00 d8
T2 1 712.468 MHz -12.52 dam Q factor 143.0 T2 1 714.955 MHz -13.36 d8m Q factor 72.6
L L J L L J

Date: 13.FEB.2018 18:3465

Cate: 13, FEB.2018 18.43.06

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum [ Spectrum | =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 0de  SWT  12.6ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 1.26 dBm mili] 5 dBm
712.52100 MHzZ| 711.9990 MHz
20 W1 26.00 dB| & T nds 26.00 dB|
04 . , 4.885000000 MHz 104 ~ NN POV o . ©9.730000000 MHz
7 o I 145.9 7 Qe y 73.2
J ! !
od i od
10 df 17 04 i |
/ v
20 d ! 20 di
/ Al e
a0 e e . 4T o v .
AP [ T oy
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.521 MHz 13.26 dBm ndB down 4.685 MHz ML 711,599 MHz 13.95 dBm ndB down 9,73 MHZ
T1 1 711.032 MHz -12.65 dam nds 26.00 dB T1 1 706.145 MHz -12.77 dém ndé 26.00 d8
T2 1 715.918 MHz -12.44 dBm  factor 145.9 T2 1 715675 MHz -12.08 dém  factor 3
L L J - L JL J

Date: 13.FEB.2018 18:36.09

Cate: 13, FEB.2018 18.44:19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK [16QAM
Lowest CH - - - - 449 | 449 | 9.01 9.05 - - - -
Middle CH - - - - 4.51 4.49 9.05 8.97 - - - -
Highest CH - - - - 4.5 4.48 | 9.01 9.03 - - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.09 - - - - -
Middle CH - - - - 4.51 - 8.97 - - - - -
Highest CH - - - - 4.55 - 9.05 - - - - -
SPORTON INTERNATIONAL INC. Page Number : A8-9 of 24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.15 dBm) ™M1[1] 13.13 dBm)
- " 708.53800 MHz - _ 706.39000 MHZ]
c B ¥ 4.485514486 MHz 7 Occ B 4.485514486 MHZ
w0 [ il a Wy, L 104 Ty r . S penpr |1
! \ / 1
od L 0 +
/ L / \
-10 d f T -10 de -
\ {
20 d / ~ 20 d f \
o [ S o | a0
AW S )
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.538 MHz 15.15 dam ML 706.39 MHz 13.13 dam
T1 1 704.25225 MHz 8.27 dBm Oce Bw 4,485514456 MHz T1 L 704.25225 MHz 7.93 dbm Oce Bw 4.485514486 MHz
T2 1 708.73776 MHz 8.56 dam T2 1 70B.73776 MHZ 8.42 dam
L L J L L J

Date: 13.FEB 2018 17:58.41

Cate: 13.FEB.2018 17.58:51

Middle Channel /

5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.80 dBm)| ™M1[1] 13.95 dBm)
0 709.59000 MH?Z| - 711.66800 MHz
Occ B 4.505494505 MHz Oce By M1 4.485514486 MHz
104 P e et v LAY, 1 10 4 1 St i Anr o,
i \\ ﬂl i
od od J |
{ | / \
-10 df - 10 d -
20 d 20 d jl
W e ol e n
3049 . n o .
40 df
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.59 MHz 13.80 dam ML L 711,668 MHz 13.35 dem
TL 1 707.75225 MHz 8.62 dBm Oce Bw 4.505454505 MHz T1 L 707.76224 MHz 7.67 dm Oce Bw 4.485514486 MHz
T2 1 71225774 MHz 8.19 dam T2 1 71224775 MHZ 8.69 dam
- — -
L JL J L JL J

Date: 13.FEB 2018 18:05:37

Cate: 13, FEB.2018 18.05:47

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum [ Spectrum | =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .71 dBm mili] 13.57 dBm|
20 715.51800 MHzZ| - 712.64100 MHz
N 0ce Bw M1 4.495504496 MHz| 0ce Bw 4.475524476 MHz
Ll e = falin ) - . bz
10d | N Faviy Eate 104 ;r y o] . A
od 7 od +
{ {
BUE! ] -10d
/ /
20 d . 20 di .
/
a0 oA 3y ")
iy ve T ST v 7]
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.518 MHz 13.71 dBm ML 712,641 MHz 13.57 dém
T1 1 711.25225 MHz 9.16 dém Oce Bw 4.495504496 MH2 T1 1 711.26224 MHzZ 8.62 dBm oce Bw 4. 475524476 MHZ
T2 1 715.74775 MHz .98 dbm T2 1 715.73776 MHz 8.12 dbm
L L J L JL J

Date: 13.FEB.2015 18:08.03

Cate: 13, FEB.2018 18.08:13

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
5.96 dBm)| 15.07 dBm)|
710.4990 MHz 707.9620 MHz,
= : 9.010080011 MHz @ X 050049051 MHz
fr 2 N YA e 3
o 04 G ]
d / \ a /
a T \ o i
~1od " L -0 d
/ \ '.’
204 7 5 £ A 20d N oyye =
Fatd e - Pmd =T T
=y T s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.493 MHz 15.96 dam ML 707.382 WAz 15.07 dam
T1 1 704.5245 MHz 8.71 dBm Oce Bw 9.010985011 MHz T1 L 04,4545 MHz 10.40 dBm Oce Bw 9.050949051 MHz
T2 1 713.5358 MHz 10.07 dam T2 1 713.5155 MHz 9.15 dam
L L J L L J

Date: 13.FEB 2018 18:1468

DCate: 13, FEB2018 18.15:09

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.06 dBm) ™M1[1 14.95 dBm)
i 710.5390 MHz 3.6560 MHZ,
= o - 050049051 MHz @ £.971028971 MHZ
e 5 T AT
04 104 . Ay |
/ \ /
od T 0 d
/ \ {
10 ] \\ 10 di |
/ 1\ /
204 e 20d
" .y P R N )
k= <36 dbf
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.539 MHz 16.06 dam ML L 712.656 MHZ 14.95 dam
T1 1 705.4545 MHz 9.97 dBm Oce Bw 9.050943051 MHz T1 L 705.5045 MHz 9.1 dBm Oce Bw 5.971028971 MHz
T2 1 714.5158 MHz 10.15 dam T2 1 14,4755 MHz 8.61 dam
- — -
L L J L L J

Date: 13.FEB. 2018 18:2165

DCate: 13, FEB.2018 18.2206

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

Spectrum [ Spectrum | =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] Z dBm
20 - . 712.3190 MHz
Oce B 0.010980011 MHz /\Fo\ cBw 0.030969031 MHz
s i e LV % I A F i
10d —— 10d )5 el 0 ;
/ 1 / L
od ] T od T
-10 df . -10 o
/
20 d — 20 di —
Vol et [ -~ i e
<30 g8 50
-40 -40 df
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.883 MHz 15.33 dBm ML 712,319 MHz 15.32 dBm
T1 1 706.4845 MHz 10.52 dém Oce Bw 9.010985011 MHz T1 1 706.4845 MHz 8.70 dém Oce Bw 9.030969031 MH2z
T2 1 715.4955 MHz .84 dBm T2 1 715.5155 MHz 9.15 dbm
L L J L JL J
Date: 13.FEB.2018 18:24.22 Date: 13 FEB.2015 18.24.31
SPORTON INTERNATIONAL INC. Page Number : A8-11 of 24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

ectrum (=

i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.01 dBm) ™M1[1] 13.93 dBm)
- 706.94000 MHz - 711.8370 MHz,
Occ B 4.495504496 MHz 2 9.090909091 MHZ
10 df e S f »\,i- 10 d B N Talatan® fel et v
/ {
0 / . 0 \
lﬂ \ ] |
-1 d -10di T
/ ) i \
2 204 |
204 i - 20 A
\, A o TN
JEviaaram =y S ~30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.94 MHz 12.01 dam ML 711.837 MHz 13.93 dam
T1 1 704.25225 MHz 7.42 dbm Oce Bw 4,495504496 MHz T1 L 704.5045 MHz 7.61 dam Oce Bw 9.090909091 MHz
T2 1 708.74775 MHz 7.67 dam T2 1 713.5054 MHz 7.73 dam
L L J L L J

Date: 13.FEB 2018 18:31:17

DCate: 13 FEB.2018 18.36.37

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.04 dBm) 13.06 dBm)
- 710.92900 MHz - 708.2620 MHz,
e B 4.505404505 MHz 1 £.971028971 MHZ
b T Tl
iod # 7 S SR - 10d bl laats
/ |
04 04 |
/ \
104 -od ] T
204 20d / \
— o RPN
) A a P b
A0 AR T 7 -0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.928 MHz 12.04 dBm ML L 7DE.262 MHzZ 13.86 dsm
T1 1 707.75225 MHz 7.02 dam Oce Bw 4.505494505 MHz T1 L 705.5045 MHz 7.98 dm Oce Bw 5.971028971 MHz
T2 1 71225774 MHz 7.67 dam T2 1 14,4755 MHz 7.95 darm
- — -
L L J L L J

Date: 13.FEB.2018 18:34.45

DCate: 13, FEB2018 18.4255

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum [ Spectrum | =
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.93 dém| mili] 13.80 dBm|
20 711.47200 MHZ| - 713.3380 MHz
™ Oce B 4.545454545 MHz oddBw 0.050949051 MHz
.. N o 4 JEN I P Ta ) Pt canp .
10 d g R s - = - 10 v -
{ /
od od
[ /
_tod ] -10d 1
20 d a 20 di [
i \ \ o A
a0 - et -0 o
Pl o v T e J
-40 -40 df
50 df -50 di
60 d -60 db
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Date: 13.FEB.2018 18:05:27

aoe
v
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PApS Limit fheck PARS
INE_ABS PABS -10 difiEFPURIOUS LINE ARG PABS
S_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
s L.,M e L._Mw-
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious ENRSSIons Bpurious Esnissians
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 664.43778 MHz -58.46 dBm -45.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 682.90855 MHz -58.79 dBm -45.79 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.31319 MHz =-57.73 dBm -44,73 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.81868 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.73 dBm -34.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -47.60 dBm -34.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -42,32 dBm -29.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83427 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83404 GHz -44.47 dBm -31.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41515 GHz -44 44 dBm -31.44 dB
~ — ~7 _—
L I J v | L J V..

Middle Channel / QPSK

Middle Channel / 16QAM

oo Y axr
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit -‘thr'rk PAES
SPURIOUS LINE ABS PABS -10 difig$PURIOUS LINE ABS PABS
S_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBm -40 dBm
e L.. o L..Mw
50 dem J 50 dBm .
=70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -58.64 dBm -45.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 335.59220 MHz -58.59 dBm -45.59 dB
725,000 MHz 1.000 GHz 100.000 kHz 976.23626 MHz -57.58 dBm -44,58 dB 725,000 MHz 1,000 GHz 100.000 kHz 977.06044 MHz =57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.18 dBm -33.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -42.10 dBm -29.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -42.44 dBm -29.44 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40765 GHz -44,37 dBm -31.37 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.82304 GHz -44,59 dBm -31.59 dB
- _— ~7 _—
L L J e L L J L]
Date: 13.FEB.2018 18.07.00 Date: 13.FEB.2018 18.07:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n T\ see i
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit Tmnk PaRS Limit 'thrrk PARS
10 4 SPURIOUS LINE ABS PABS -10 difiEFPURIOUS LINE ARG PABS
LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
—— -40 dBm
» o L iy o N}
50 dem A
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious ENRSSIons Bpurious Esnissians
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -58.52 dBm -45.52 dB
725,000 MHz 1.000 GHz 100.000 kHz 955.35714 MHz -57.85 dBm -44,85 dB 725,000 MHz 1,000 GHz 100.000 kHz 927.60989 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.82 dBm -33.82 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98475 GHz -47.64 dBm -34.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.,28 dBm -29.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84004 GHz -44,51 dBm -31.51dB 7.000 GHz 9,000 GHz 1.000 MHz 7.83704 GHz -44,36 dBm -31.36 d&
{ 1 J ] ( it J o

Date: 13.FEB 2018 18:13:55

Date: 13.FEB 2018 18:14:49

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum || spe 2
Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit ¢heck PAES
10 ddpe_SPURIOUS LINE ABS PABS JRIOUS | INE ABS PABS
SPURIOUS._LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 der -40 dBm
T o e ™ PPN U S
-50 dBm -50 dBm
70 dB -70 dBm
80 dBi -80 dBm
90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B82.57871 MHz -58.62 dBm -45.62 dB
725,000 MHz 1.000 GHz 100.000 kHz 929.53297 MHz =-57.80 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 956.73077 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -47.72 dBm -34.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99575 GHz -47.65 dBm -34.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83877 GHz -42,24 dBm -29.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42,04 dBm -29.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.83554 GHz -44.57 dBm -31.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.82904 GHz -44,17 dBm -31,17 dB
( I ] ( n 0 >

Date: 13.FEB.2018 18:20:51

Date: 13.FEB.2018 18:21:45
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 13.FEB 2018 182318

Date: 13.FEB 2018 18:24:12

n T\ see i
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dBm Offset 10.70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit Tmnk PAES Limit (thrrk PABS
e $PURIOUS LINE_ABS PABS e _$PURIOUS LINE_ABS PABS
-10 A -10 d8RR—
SPURIOUS. LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm -40 dBm
e L..M___ R e, LQ.MW
50 dBm % 50 dbm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious ENRSSIons Bpurious Esnissians
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.70465 MHz -58.50 dBm -45.50 dB 30.000 MHz 690.000 MHz 100.000 kHz 677.30135 MHz -58.66 dBm -45.66 dB
725,000 MHz 1.000 GHz 100.000 kHz 965.24725 MHz =-57.79 dBm -44,79 dB 725,000 MHz 1,000 GHz 100.000 kHz 901.51099 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -47.59 dBm -34.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -47.41 dBm -34.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86077 GHz -42.24 dBm -29.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83054 GHz -44,51 dBm -31.51dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41765 GHz -44.60 dém -31.60 d&
{ I J ] ( )| wa

Highest Channel / QPSK

Highest Channel / 16QAM

n - Spe I:Iv?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10,70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Tw—k PARS Limit fthr'rk
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
10 e -10 ddft—
SPURIOUS._LINE_ABS_ B [INE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
40 dBm = -40 dBm
. - (U ‘ o et laman ot
-50 derv -50 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B84.55772 MHz -58.66 dBm -45.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -58.57 dBm -45.57 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.08242 MHz =-57.70 dBm -44,70 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.81868 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99275 GHz -47.70 dBm -34.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.88478 GHz -47.66 dBm -34.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42,17 dBm -29.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -42,17 dBm -29.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42964 GHz -44,52 dBm -31.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40465 GHz -44,37 dBém -31.37 d&
( i J o ( )| J i
Date: 13.FEB.2018 18:30:14 Date: 13.FEB.2018 18:31:07
SPORTON INTERNATIONAL INC. Page Number : A8-21 of 24

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 13.FEB 2018 18:34:35

Date: 13.FEB 2018 18:35:49

aoe
v
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit Tmnk PaRS Limit 'thrrk PaES
e $PURIOUS LINE_ABS PABS e _$PURIOUS LINE_ABS PABS
-10 A -10 d8RR—
SPURTOUS. LTNE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-~ e L.
» {earP st
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious ENRSSIons Bpurious Esnissians
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 637.39130 MHz -58.68 dBm -45.668 dB 30.000 MHz 690.000 MHz 100.000 kHz 679.61019 MHz -58.78 dBm -45.78 dB
725,000 MHz 1.000 GHz 100.000 kHz 957.82967 MHz =-57.80 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 903.70879 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96576 GHz -47.51 dBm -34.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -47.33 dBm -34.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83727 GHz -42.29 dBm -29.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -42,30 dBm -29.30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.84054 GHz -44.47 dBm -31.47 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40815 GHz -44.50 dBm -31.50 dg
T i
L JL J L L

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 Avgrwr
i Twrk PARS
SPURIOUS LINE ABS PABS
I
S_LINE_ABS_
-20 dBm
-30 dBm
40 dBm
PRI, o (PP T
50 dBm -
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 673.67316 MHz -58.53 dBm -45.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 910.30220 MHz -57.85 dBm -44,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -47.41 dBm -34.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,32 dBm -29.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83704 GHz -44,48 dBm -31.48 dB
T
L JL )

Date: 13.FEB.2018 18:39.17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 13.FEB 2018 18:42:45

Date: 13.FEB 2018 18:43:59

aoe
v
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 AvgPwr
Limit Tmnk PaRS Limit 'thrrk PaES
e $PURIOUS LINE_ABS PABS e _$PURIOUS LINE_ABS PABS
-10 A -10 d8RR—
SP OUS_LINE_ABS_ | SPURT _LINE_ABS_
20 dBm 20 dem
-30 dBm -30 dBm
-40 dBm
o L..Mw " L..Mw
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious ENRSSIons Bpurious Esnissians
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -58.56 dBm -45.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 655.20240 MHz -58.48 dBm -45.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 922.66484 MHz -57.64 dBm -44,64 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B86.67582 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99575 GHz -47.53 dBm -34.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99325 GHz -47.58 dBm -34.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85277 GHz -42,24 dBm -29.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.83204 GHz -44,58 dBm -31.58 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.84404 GHz -44.50 dBém -31.50 d&
T i
L JL J L L

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Date: 13.FEB.2018 18.47.27

@1 Avgrwr
i Twrk PARS
SPURIOUS LINE ABS PABS
I
S_LINE_ABS_
-20 dBm
-30 dBm
40 dBm
LM—M
-50 derv
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 675.98201 MHz -58.41 dBm -45.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.78571 MHz =-57.60 dBm -44,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98075 GHz -47.41 dBm -34.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.15 dBm -29.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42064 GHz -44,46 dBm -31.46 dB
T
L JL )

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FG811821B

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0032
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0038
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0031
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




v is. FCC RF Test Report Report No. :FG811821B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.57 4.61 5.39 6
Middle CH 3.65 4.67 5.57 5.94 PASS
Highest CH 3.62 4.58 4.99 5.88
Mode LTE Band 25 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.75 6.46 - -
Middle CH 6.46 6.58 - - PASS
Highest CH 6.26 6.55 - -
SPORTON INTERNATIONAL INC. Page Number : A9-1 of 58
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«auanas.  FCC RF Test Report

Report No. :FG811821B

LTE Band 25 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

Ref Level 30.00 dém  Offset 11,70 d&
Att 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 11,70 d&

Date: 17.FEB 2018 04:50:26

o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o -
ot =3,
N
%
0.0 .
£ t £
= X ~
1E4 i - 1E4 -
% i X
\ Y
|
1€ 1€ .
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Sompl 30000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,91 dBm 24,48 dBm 3.58 d8 2.75 dB 3.51 dB Trace 1 21,32 dBm 26,48 dBm 5.15 d8 2.49 dB 3.91 d8 4.61 da 4.93 dB
I e—— | ———
L JL J L JL J Wy we

Date: 17.FEB.2018 04:50:38

Middle Channel / 1RB

Middle Channel / Full RB

Date: 17.FEB.2018 04:51:04

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o - o —
0.0 0.0
1E- 1E- 19
5 | 5
bt i bt
1E 1E |¥
1 1 !
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,83 dBm 24,48 dBm 3.66 d8 2.67 dB 3.57 dB Trace 1 21.26 dBm 26,49 dBm 5.13 d8 2.49 dB 3.94 dB 4.67 da 1 d8
I e—— | ———
L ! J L ! J [

Date: 17.FEB.2018 04:5113

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,70 d&

Ref Level 30.00 dém  Offset 11,70 d&

Date: 17.FEB.2018 04:51.40

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

— [

0 - 0 e

<: < g
N
0.0 0.0
< i\ <
& | s
\
1E- 1E- - =
X X
\ \ \
’ t

1E '¥ 1E +

CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 20,75 dBm 24,29 dBm 3.65 d8 2.75 dB 3.57 dB 65 dB Trace 1 21,35 dBm 26,45 dBm 5.10 d8 2.55 d8 4.00 da 4.58 da 4.93 dB
I e—— | ———
L ! J L ! J [

Date: 17.FEB.2018 04:51.48

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG811821B

LTE Band 25 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

pectrum b trum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.
5 5 5
X 14 X
1E 1E ‘L
. 1 |
- - |
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | | | Mean | Peak | crest | | 105 | D19 | Do |
Trace 1 20,23 dBm 25,62 dBm 5.39 d8 2.99 dB S dB Trace 1 20,52 dBm 27.26 dBm 6.74 dB 5.04 dB 6.00 d8 6.58 dB
e e
L ! J L ! J [0 -

Date: 17.FEB.2018 04:48:53

Date: 17.FEB.2018 04:50:08

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,70 d&

Spectrum

Ref Level 30.00 dém

Offset 11,70 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
- = " RN
0.0 — - 0.0 '\
1 A
1E- } 1E- ;
X, A¥
1E 1E T
\ | \
i
. 1 |
A | A}
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
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